Product Service

FCC&IC - TEST REPORT

Report Number . 68.950.13.039.01 Date of Issue:  May 2, 2013
Model . 341041, 339917

Product Type . MP7FSv1 Module

Applicant . ICON Health & Fitness Inc.

Address » 1500 South 1000 West, Logan, UT 84321, USA
Production Facility :  Wanlida Group Co., Ltd.

Address . Wanlida Industry Zone, Nanjing, Fujian, China 363601
Test Result . W Positive O Negative

Total pages including
Appendices . 33

Jiangsu TUV Product Service Ltd. — Shenzhen Branch is a subcontractor to TUV SUD Product Service GmbH according to the principles outlined in 1ISO 17025.

Jiangsu TUV Product Service Ltd. — Shenzhen Branch reports apply only to the specific samples tested under stated test conditions. Construction of the actual
test samples has been documented. It is the manufacturer's responsibility to assure that additional production units of this model are manufactured with identical
electrical and mechanical components. The manufacturer/importer is responsible to the Competent Authorities in Europe for any modifications made to the
production units which result in non-compliance to the relevant regulations. Jiangsu TUV Product Service Ltd. — Shenzhen Branch shall have no liability for any
deductions, inferences or generalizations drawn by the client or others from Jiangsu TUV Product Service Ltd. — Shenzhen Branch issued reports.

This report is the confidential property of the client. As a mutual protection to our clients, the public and ourselves, extracts from the test report shall not be
reproduced except in full without our written approval
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2 Details about the Test Laboratory

Details about the Test Laboratory

Test sitel:
Company name:  Jiangsu TUV Product Service Ltd. Shenzhen Branch
6th Floor, H Hall,
Century Craftwork Culture Square,
No. 4001, Fugiang Road,
Futian District 518048,
Shenzhen,P.R.C.

Telephone: 86 755 8828 6998
Fax: 86 755 8828 5299
Test site2:

Company name:  WALTEK SERVICES(SHENZHEN) CO.,LTD.
1/F,Fukangkai Building, West Baima Rd, Songgang Street, Baoan District,
Shenzhen, Guangdong, P. R. China

Telephone: 86-755-83551033
Fax: 86-755-83552400
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3 Description of the Equipment Under Test

Description of the Equipment Under Test

Product: MP7FSv1 Module
Model no.: 341041

Options and accessories: NIL

Rating: DC 12v

Powered by external power supply:
Adaptor Input: 100-240VAC, 50/60Hz
Adaptor Output: 12VDC, 3.3A

Antenna: Unique Antenna, NOT accessible by end user
Max. Gain: 1dBi

RF Transmission Frequency: 2412-2462MHz

Description of the EUT: NIL

Auxiliary Equipment Used during Test:

DESCRIPTION MANUFACTURER MODEL NO.(SHIELD) S/N(LENGTH)
Notebook Lenovo T400
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4 Summary of Test Standards

Test Standards

FCC Part 15 Subpart C, Intentional PART 15 — RADIO FREQUENCY DEVICES

Radiators, 10-1-12 Edition Subpart C — Intentional Radiators

RSS-210, Issue 8 RSS-210 — Licence-exempt Radio Apparatus (All
Frequency Bands): Category | Equipment

RSS-Gen, Issue 3 General Requirements and Information for the
Certification of Radio Apparatus
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5 Summary of Test Results

Technical Requirements

FCC Part 15 Subpart C 10-1-12 Edition, RSS-210 Issue 8, RSS-Gen Issue 3

Test Condition Pages Test Result Test Location
Pass Fall N/A

15.207 & RSSGEN 7.2.4 Conducted 8 X L] L] Test Site2

Emission AC Power Port

15.247 (b) (1) & RSS-210 A8.4 11 = ] ] Test Site2

Conducted peak output power

15.247(d) & RSS-210 A8.5 Band edge ] ] X Test Site2

compliance of RF emissions

15.247(d) & RSS-210 A8.5 Spurious ] ] X Test Site2

RF conducted emissions

15.247(d) & 15.209 & RSS-210 2.5 & ] ] X Test Site2

RSSGEN 7.2.5 & RSSGEN 6.1

Spurious radiated emissions for

transmitter and receiver

15.247(a)(2) & RSS-210 A8.2(a) 6dB ] ] X Test Site2

bandwidth

RSSGEN 4.6.1 99% Occupied ] ] X Test Site2

Bandwidth

15.247(e) & RSS-210 A8.2(b) Power ] ] X Test Site2

spectral density
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6 General Remarks

Remarks

This submittal(s) (test report) is intended for the Class 2 permissive change of FCC ID:
OMC339918 and IC ID: 3673A-339918 comply with Section 15.207, 15.209, 15.247 of the
FCC Part 15, Subpart C Rules, and RSS-210, RSS-GEN.

339917 and 339918 have the same technical construction, and 341041 is the same as
339918, except LAN function is added on model 341041, so test was applied on 341041.Itis
deemed to fulfill the relevant requirement without further testing.

And only model 341041 needs the Class 2 permissive change procedure for approval.
SUMMARY:

All tests according to the regulations cited on page 5 were

B - Performed

O - Not Performed

The Equipment Under Test

W - Fulfills the general approval requirements.

O - Does not fulfill the general approval requirements.

Sample Received Date: 14 April 2013
Testing Start Date: 16 April 2013
Testing End Date: 23 April 2013

- Jiangsu TUV Product Service Ltd. Shenzhen Branch -

/P L ¥
Lﬁ’t@’f [~ e

Prepared By 2013-05-02 Peter Kang

EMC Project Engineer  Date Name Signature
S

Approved by 2013-05-02 Ken Li

EMC Project Manager  Date Name Signature
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7 Technical Requirement

7.1 Conducted Emission

Test Method

1 The EUT was placed on a table, which is 0.8m above ground plane

2 The power line of the EUT is connected to the AC mains through a Artificial Mains Network
(A.M.N.).

3 Maximum procedure was performed to ensure EUT compliance

4 A EMI test receiver is used to test the emissions from both sides of AC line

Limit
Frequency QP Limit AV Limit
MHz dBuv dBuVv
0.150-0.500 66-56* 56-46*
0.500-5 56 46
5-30 60 50
“**Decreasing linearly with logarithm of the frequency
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Conducted Emission

EUT: 341041
Op Cond:  Wifi On and LAN communication
Test Spec: L
Comment: 120V AC/60Hz
an.a dBul
Limit: _—
! ! ! 1 ' AVG: —_
i ..'..._..'.......'..L..'.......
(1]
=11
A
]l
20 et by m'f»,t.-'}u'm'-‘ﬂ’if"-‘l"
0
LN} :
w150 ns
Freq. Reading | Factor | Result | Limit |Margin
No- | mbz) | (dBuv) | (dB) | (dBuv) | dBuv |(aB) | CEteSter| Rem
1 D.1900| 3414 1022 | 4436 | 6403 |-1967] QF
2 01900 2405 | 1022 | 23427 | 54.03[-19.76] AVG
3 D2500] 2683 | 1015 | 3698 | 61.75|-2477| QP
4 D.2500| 1570 10.15 | 2585 | 51.75 |-25.90| AVG
5 D.5020] 2208 1000 | 3208 | s6.00(-23.02 QP
[ pes020l 2175 | 1000 | 3175 [ 46.00(-1425] avG
7 15700 21.31 584 3115 | 56.00 |-24.85] 0P
8 15700] 15.98 0984 | 2582 | 46.00[-20.18] AVG
0 72260 2152 o.70 3122 | 6D.00|-2878] P
10 722600 17.41 970 | 2711 | 50.00 [-22.89] AVG
11 207933 2140 082 3122 | eD00|-2878] aP
12 207933 1716 0982 | 2698 | 50.00[-23.02] AVG
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Conducted Emission

EUT: 341041
Op Cond:  Wifi On and LAN communication
Test Spec: N
Comment: 120V AC/60Hz
an.a dBul
Limit: _—
! P ! P AVG: —
70 ..:..._..:.:.......:..5...:.......
(1]
&0
A
]l
20
0
oo
15m ns 5 200 MHz
Freq. Reading | Factor | Result | Limit |Margin
No- | bz) | (dBuv) | (dB) | (dBuv) | dBuv |(aB) | DEteSter| Rem
1 0.1860| 33.04 1023 | 4417 | 6421 |-2004] aP
2 01860 2625 | 1023 | 3648 | 421 [17.73] AVG
3 0.3140| 2578 10.09 | 3587 | 5986|2399 aP
4 0.3140| 22.98 10.09 | 33.07 | 49.86 |-16.79] AVG
5 0.5020| 23.68 10.00 | 3368 | 56.00|-2232] aP
[ 05020] 2249 | 1000 | 3249 [ 46.00([-1351] AVG
7 1.3220| 19.99 087 | 2986 | 56.00(-26.14] QP
8 1.3220| 15.99 087 | 2586 | 46.00(-20.14] AVG
g 46500 20.11 972 | 2983 | 56.00(-26.17] QP
10 46500 18.48 572 | 2820 | 46.00[-17.80] AVG
11 0.4860| 2133 970 | 31.03 | 60.00[-28.97] QP
12 04860 16.44 970 | 2614 | 50.00 [-23.86] AVG
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7.2 Conducted peak output power

Test Method
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The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set to

the peak power detection.

Limits for conducted peak output power measurements

Frequency Range Limit Limit
MHz W dBm
2400-2483.5 <1 <30

Conducted peak output power

WIFI Mode IEEE 802.11b modulation (1Mbps) Test Result

Frequency
MHz

Conducted Peak

CH1 2412MHz
CH6 2437MHz
CH11 2462MHz

Output Power Result
dBm
14.72 Pass
14.65 Pass
14.91 Pass

WIFI Mode IEEE 802.11g modulation (6Mbps) Test Result

Frequency
MHz

Conducted Peak

CH1 2412MHz
CH6 2437MHz
CH11 2462MHz

Output Power Result
dBm
18.38 Pass
19.21 Pass
19.32 Pass

WIFI Mode IEEE 802.11n HT20 modulation (6.5Mbps) Test Result

Frequency
MHz

Conducted Peak

CH1 2412MHz
CH6 2437MHz

CH11 2462MHz

Report Number: 68.950.13.039.01

Output Power Result
dBm
18.71 Pass
18.82 Pass
18.35 Pass
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7.3 Spurious radiated emissions for transmitter and receiver

Test Method

1 The EUT is placed on a turntable, which is 0.8m above ground plane.

2 The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level

3 EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emissions.

4 Maximum procedure was performed on the six highest emissions to ensure EUT compliance.
5 Each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

Limit
Frequency Field Strength Field Strength Detector
MHz uV/m dBuV/m
30-88 100 40 QP
88-216 150 435 QP
216-960 200 46 QP
960-1000 500 54 QP
Above 1000 500 54 AV
Above 1000 5000 74 PK
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Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11b Low Channel
Test Spec: Horizontal
Comment: 120V AC/60Hz
100.0 dBuV/m
Limit: —_—
W | HSSRNS SPE SUS I O N I ——— PR SRS B S
e H— A ——
0 [
50 ]

40
30
20
10
0.0 : : P P : : : : P :
30.585 40 ol G0 70 G0 i 111 400 SO0 GO0 700 100059 MHz
Freq. Reading | Factor Result Limit  [Margin
No- | MHz) |(dBuvim)| (dB) |(dBuVim)|(dBuvim)| (dB) |DEectr| Remark
1 1332600| 4586 | -2186 | 2400 | 4350 |-1950] QP
2 166.6002| 5270 | 2105 | 3165 | 4350 |-1185 QP
3 2004274| 5005 | 2380 | 3615 | 4350 | 735| QP
g 2336715 5308 | 2227 | 3081 | 4600 |-1519] QP
5 566.6967| 39.67 | 1254 | 2713 | 4600 |-1887| QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain

Report Number: 68.950.13.039.01 Page 13 of 33

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11b Low Channel
Test Spec: Vertical
Comment: 120V AC/60Hz
0.0 dBuV./m
H . . Limit: —_—
I Bl e
R A S S S S S
50 | U N S S S S S S S S S S 0
. : Lo ' l
10 e .
: T .
30 ‘
20
10
o Z
-10.0 : : : I
30585 40 50 G0 70 &0 300 400 500 GO0 70O 1000.59MHz
Freq. Reading | Factor Result Limit |Margin
No- | MHz) |(dBuvim)| (dB) |(@Buvim)|(@Buvim)| (aB) |CEec™r| Remark
1 83.2226| 4767 | 2386 | 23.81 4000 |-16.19] QP
2 150.0491| 4527 | 2073 | 2454 4350 [-18.98] QP
3 166.6002| 4633 | -21.76 | 2457 4350 [-18.93] QP
4 2505536 4474 | 2162 | 23.12 46.00 |-22.88] QP
5 4332269 4183 | -1591 | 2592 46.00 |-20.08] QP
6 767.5974| 3486 -8.08 26.78 4600 |-1922] QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11b Middle Channel
Test Spec: Horizontal
Comment: 120V AC/60Hz
100.0 dBu¥/m
H Limit: —_—
B wL e
60 o
50 :
40
30
20
10
0.0 : : P P : : : : P
30.585 40 a0 60 70 &0 300 400 500 600 700 1000.59MHz
Freq. Reading | Factor Result Limit  |Margin
No- | MHz) |(@Buvim)| (dB) |(dBuVv/m)|(dBuvim)| (dB) |DEect| Remark
1 150.0491| 49.77 | -2073 | 29.04 4350 |-1446] QP
2 1836912 6193 | -2249 | 23944 4350 | 406| QP
3 200.4274| 6350 | -2380 | 39.70 4350 | -380| QP
4 233.6715| 5961 | -2227 | 37.34 4600 | -866| QP
5 250.5536| 56.80 | -2153 | 3527 46.00 |-10.73] QP
6 3335106 4936 | 1863 | 30.73 4600 |-1527| QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Transmitter Spurious radiated emissions

EUT: 341041

Op Cond:  802.11b Middle Channel
Test Spec: Vertical

Comment: 120V AC/60Hz

100.0  4Bu¥Jm
30
20
il
60
50
40
30
20
10
0.0 : : L L . : : : R
30565 40 S0 60 70 @0 300 400 500 GOD 700 1000.53MHz
Freq. Reading | Factor Result Limit  [Margin
No- | MHz) |(dBuvim)| (dB) |(dBuV/m)|(dBuvim)| (dB) |DEectr| Remark
1 832226 5160 -23 .86 2774 4000 |-1228| QP
2 150.0491) 4728 2073 26565 4350 |-1695 QP
3 2004274 56.93 -23.79 33.14 4350 |-10.38| QP
4 2336715 5079 -22.35 28.44 46.00 |-17.56| QP
5 601.3141| 4253 -11.42 31.11 46.00 |-14.89| QP
i} 800 4061 3936 -7.31 32.056 4600 |-1395 QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain

Report Number: 68.950.13.039.01 Page 16 of 33

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11b High Channel
Test Spec: Horizontal
Comment: 120V AC/60Hz
100.0  dBu¥/m
! Limit: —_—
T AR N SIS Mo . S S — ISP SO SN .+ o
ol
L, it .
L] |

40
30
20
10
0.0 : : P P : : : : I
30,585 40 o0 G0 70 GO 300 400 500 G0O 70O 1000.59MHz
Freq. Reading | Factor Result Limit  |Margin
No.- | (MHz) |(dBuvim)| (dB) |(dBuv/im)|(@Buvim)| (aB) | DEtectr | Remark
1 166.6002| 5655 | 2105 | 3550 | 4350 | -800| QP
2 J004274| 6352 | 2380 | 3072 | 4350 | 378| QP
3 2336715| 5602 | 2227 | 3375 | 4600 |-1225 QP
4 2505536] 5382 | 2153 | 3229 | 4600 |-1371] QP
5 4012279| 4549 | 1670 | 2879 | 4600 |-1721] QP
5 6013141] 3007 | 1142 | 2855 | 4600 |-1745 QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain

Report Number: 68.950.13.039.01 Page 17 of 33

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11b High Channel
Test Spec: Vertical
Comment: 120V AC/60Hz
1000 dBuV/m
Limit: —_—
IR - RSN SPHS S S A PSSO — U A & S
e R i o e e o o o
Y b i s
50 :

40
30
20
10
0.0 : : P P : : : : N S
30565 40 50 60 70 60 300 400 500 GOO 700 1000.59MHz
Freq. Reading | Factor Result Limit |Margin
No- | MHz)  |(dBuvim)| (dB) |(dBuVim)|(dBuvim)| (aB) |Detecr | Remark
1 835134 4795 -23.88 2407 4000 |[-1593| QP
2 150.0491| 51.15 2073 3042 4350 (-13.08] QP
3 266.7878| 4549 -20.94 2455 46.00 [-21.45 QP
4 434 7406| 4182 -15.87 2595 46.00 |(-2005] QP
5 H68.6768| 39.14 -12.35 26.79 46.00 [-19.21] QP
6 876.3826| 3757 -6.04 3153 4600 |[-1447| QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11g Low Channel
Test Spec: Horizontal
Comment: 120V AC/60Hz
1000 dBuV/m
Limit: —_—
A mar
O R NS
60 | SRS S S S R S R S S S S
50 :
40
30
20
10
0.0 : : P P : : : : .
30.583 40 50 60 70 80 300 400 500 GO0 70O 1000.59MHz
Freq. Reading | Factor Result Limit [Margin
No- | MHz) |@Buvim)| (dB) |(dBuvim)|(dBuvim)| (dB) |Deector | Remark
1 166.6002| 57.02 | -2105 | 3597 4350 | -753| apP
2 2004274 62.83 | 2380 | 39.03 4350 | 447| apP
3 2336715 58.49 | 2227 | 36.22 4600 | 978| apP
4 266.7878| 5574 | -2089 | 3485 46.00 [-11.15] QP
5 401.2279] 4411 | -1670 | 27.41 46.00 [-1859] QP
6 800.4061| 39.15 731 31.84 46.00 [-14.18] QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11g Low Channel
Test Spec: Vertical
Comment. 120V AC/60Hz
1000 dBu¥/m
: Limit: —_—
N . .
e TR
60 fo SRR S N T N R - S U O MRS SR
50 :
: : : : — —
40 : — S ——
! T — .
30 :
20
10
0.0 : . L L . : : : N
30.585 40 50 G0 70 &0 300 400 500 600 700 100D.53MH=z
Freq. Reading | Factor Result Limit  |Margin
No- | MHz)  |dBuvim)| (dB) |(dBuV/m)|(dBuvim)| (dB) |CECr | Remark
1 83.2226| 4534 | 2386 | 2148 4000 [-1852] QP
2 133.2699| 4572 | 2205 | 2367 4350 [-19.83 QP
3 150.0491| 4425 | 2073 | 2352 4350 [-19.98] aP
4 166.6002| 4793 | 2176 | 2617 4350 [-17.33] aP
5 266.7878| 4418 | 2094 | 2324 4600 |-2278] aP
6 4332269 4238 | 1591 | 2647 4600 [-1953] aP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Product Service
Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11g Middle Channel
Test Spec: Horizontal
Comment: 120V AC/60Hz
100.0  dBu¥/m
Limit: —_—
S A N S - N - N
e
N l— -

30.585 40 a0 G0 70 60 300 400 G500 600 Y00 1000.53MH=z

No. {llz\r:quz-} (ﬁéiﬁ';"n?) F(Z':Bt?r qd%if’.ﬁ'ﬁn (dIBJuT.:.}m) m}grag)m Detector | Remark
1 1500491| 5264 | 2073 | 3191 | 4350 |-11569] QP
2 1749371| 5649 | 2163 | 3486 | 4350 | 864| QP
3 2004274| 6293 | 2380 | 3913 | 4350 | 437| ap
3 2336715| 5580 | 2227 | 3363 | 4600 |-1247| QP
5 266.7878| 5238 | 2089 | 3149 | 4600 |-1451] QP
6 5666067 4138 | 1254 | 2884 | 4600 |17.16] QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Product Service
Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11g Middle Channel
Test Spec: Vertical
Comment: 120V AC/60Hz
100.0 dBu¥/m
Limit: —_—
e
T .
S B EE=
50 :
40
30
20
10
0.0 : : L L : : : : P
30505 40 50 G0 70 B0 300 400 SO0 GOOD 70O 1000.59MHz
Freq. Reading | Factor Result Limit  |Margin
No. | (MHz) |[(dBuvim)| (dB) |(dBuv/m)|(@Buvim)| (aB) | DEtect" | Remark
1 33.2555| 4253 | -1996 | 2257 40.00 |-17.43] QP
2 83.2226| 4984 | 2386 | 2598 4000 |-1402] QP
3 166.6002| 4927 | -21.76 | 27.51 4350 |[-1599] QP
4 266.7878| 4502 | -2094 | 24.08 4600 |-2192] QP
5 4347406| 4173 | -1587 | 2586 4600 |-2014| QP
6 601.3141] 3761 | 1142 | 26.19 46.00 |-19.81] QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain

Report Number: 68.950.13.039.01 Page 22 of 33

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&
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Transmitter Spurious radiated emissions

EUT: 341041

Op Cond:  802.11g High Channel
Test Spec: Horizontal

Comment: 120V AC/60Hz

100.0 dBu¥/m

S S R O S O N A =
a0 T TSN
60 | SN SO SO S N S S b
(1] :
40
30
20
10
0.0 : : P P : : : : .
30.58% 40 S0 G0 70 60 i 111 400 500 GO0 700 1000.59MWHz
Freq. Reading | Factor Result Limit [Margin

No- | MHz) |@Buvim)| (dB) |(dBuvim)|(dBuvim)| (dB) |Detector | Remark

1 1332600| 5223 | 2186 | 3037 | 4350 |-1313| QP

2 1666002| 5828 | 2105 | 3723 | 4350 | 627| QP

3 2004274] 6276 | 2380 | 3896 | 4350 | 454| QP

4 2336715 5866 | 2227 | 3629 | 4600 | 971| QP

5 2505536| 5666 | 2163 | 3413 | 4600 |-1187] QP

6 5666967| 4200 | -1264 | 20656 | 4600 |-1645 QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Product Service
Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11g High Channel
Test Spec: Vertical
Comment: 120V AC/60Hz
1000 dBu¥/m
Limit- —_—
S i i .
..., i =
50 :
40
30
20
10
0.0 : : P P : : : : [
30.58% 40 50 G0 70 &0 300 400 SO0 GO0 70O 1000.53 MH=z
Freq. Reading | Factor Result Limit  [Margin
No- | MHz)  |(dBuvim)| (dB) |(dBuV/m) |(dBuvim)| (dB) | DEer | Remark
1 33.2555| 4140 | -19.96 | 21.44 4000 [-1856] QP
2 50.0137| 4279 | -23.10 | 19.69 4000 [-2031] aP
3 83.2226| 49.02 | -2386 | 25.16 4000 |-1484] aP
4 183.6912| 5431 | 2281 | 3150 4350 [-12.00] QP
5 266.7878] 47.40 | -2094 | 2646 4600 |-1954] aP
6 4332269] 4485 | 1591 | 2894 4600 [-17.08] aP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11n HT20 Low Channel
Test Spec: Horizontal
Comment. 120V AC/60Hz
1000 dBu¥/m
Limit- —_—
S
e
60 [ e S SRR NS SN SRS SN S S
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0.0 : . P Pl . . . : P
30.58% 40 50 G0 70 80 300 400 500 G600 700 1000.59MHz
Freq. Reading | Factor Result Limit  [Margin
No- | MHz) |(dBuvim)| (dB) |(dBuVim)|(dBuvim)| (dB) |DEectr| Remark
1 1575577 5379 | -2071 | 33.08 4350 |-1042] aP
2 1836912 5830 | 2249 | 3581 4350 | -769| aP
3 200.4274| 63.16 | -23.80 | 239.36 4350 | 414| QP
4 217.1682| 6497 | 2323 | 4174 4600 | 426| QP
5 266.7878| 55.85 | -20.89 | 234.96 4600 |-11.04] QP
6 601.3141 4150 | -11.42 | 230.08 4600 |-15.92] aP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Product Service
Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11n HT20 Low Channel
Test Spec: Vertical
Comment: 120V AC/60Hz
1000 dBuV/m
Limit: —_—
T S L e
e R
00 [
50 :
40
30
20
10
0.0 : : P P . : : : b
30585 40 50 G0 F0 @0 i 11 11] 400 500 GO0 700 1000.59MHz
Freq. Reading | Factor Result Limit  |Margin
No. | MHz) |@Buvim)| (dB) |(dBuv/m)|(dBuvim)| (dB) |Derector | Remark
1 835134 5518 | -23.88 | 31.30 4000 | 870 aQP
2 166.6002| 4512 | 2176 | 23.36 4350 | 2014 QP
3 2505536 4560 | 2162 | 2398 4600 | 2202 QP
4 4332269 4100 | -1591 | 2509 4600 |-2091| QP
5 566.6967| 38.06 | -1242 | 2564 4600 |-2036] QP
6 876.3826| 37.81 -6.04 31.77 4600 |-1423] QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Product Service
Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11n HT20 Middle Channel
Test Spec: Horizontal
Comment. 120V AC/60Hz
100.0 dBu¥/m
H Limit: —
b —— s
.-t s
B N B
50 R o : : ST S
40
30
20
10
0.0 : . L L . . : : N
30,585 40 50 GO 70 GO 300 400 500 GO0 700 1000.59MHz
Freq. Reading | Factor Result Limit |Margin
No- | MHz) |(@Buwim)| (dB) |(dBuv/m)|(dBuvim)| (aB) |Deectr| Remark
1 1332699 4570 | -2186 | 2384 4350 [-1968] QP
2 166.6002| 5755 | -21.05 | 3650 4350 | 700 QP
3 2004274| 6208 | -2380 | 23828 4350 | 522 apP
4 2336715| 5363 | 2227 | 3136 4600 |-1464] QP
5 266.7878| 5228 | -2089 | 3139 4600 [-1461] aP
6 6013141 3992 | 1142 | 2850 4600 [-1750 aP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Transmitter Spurious radiated emissions
EUT: 341041
Op Cond:  802.11n HT20 Middle Channel
Test Spec: Vertical
Comment. 120V AC/60Hz
1000  dBu¥/m
Limit: —_—
. —i T S
T e, i 2
50 :
40
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20
10
0.0 : . L P : : : : R
30.585 40 50 60 70 40 300 400 500 G600 70O 1000.59MHz
Freq. Reading | Factor Result Limit  |[Margin
No- | (MHz) |(dBuv/m)| (dB) |(dBuV/m)|(dBuvim)| (aB) |Detecter| Remark
1 83.2226| 5586 | 2386 | 32.00 4000 | -800| QP
2 150.0491| 53.07 | 2073 | 32.34 4350 |-11.16] QP
3 266.7878| 4374 | -2094 | 2280 4600 |-2320] QP
4 4332269 4096 | -1591 | 2505 4600 |-2095] QP
5 566.6967| 3776 | -1242 | 2534 4600 |-2066] QP
6 876.3826| 37.22 -6.04 31.18 4600 |-14.82] QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Product Service

Transmitter Spurious radiated emissions

EUT: 341041

Op Cond:  802.11n HT20 High Channel
Test Spec: Horizontal

Comment: 120V AC/60Hz

100.0  dBu¥/m
a0
80
70
60
50
40
30
20
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0.0 : : Lo P : : : : oo
30505 40 S0 60 70 60 300 400 500 GO0 700 1000.53MHz
Freq. Reading | Factor Result Limit  |Margin
No- | MHz) |[(dBuvim)| (dB) |(dBuv/m)|(dBuvim)| (aB) | DEtecter | Remark
1 133.2699| 4792 -21.86 26.06 4350 |-17.44] QP
2 166.6002| 57.27 -21.05 36.22 43.50 -7.28 QP
3 183.6912| 56.79 -22.49 34.30 43.50 -9.20 QP
4 2004274 6019 -23.80 36.39 4350 -7.11 QP
5 2505536 51.77 2153 30.24 46.00 |-1576] QP
6 H66.6967| 40.16 -12.54 27.62 46.00 |-18.38| QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Product Service

Transmitter Spurious radiated emissions

EUT: 341041

Op Cond:  802.11n HT20 High Channel
Test Spec: Vertical

Comment: 120V AC/60Hz

100.0 dBu¥/m

30,585 40 a0 G0 70 60 300 100 500 G600 F0O  1000.53MHz

No. (I;;quz-} EET@U"“% iﬁg)ﬂr (dgi?:':}n} (délun';lflstm) hlgré;}m Detector | - Remark
1 83.2026| 4722 | 2386 | 2336 | 4000 |-1664] QP
2 1500491| 5421 | 2073 | 3348 | 4350 |-1002] QP
3 1836912| 5139 | 2281 | 2858 | 4350 |-1492] QP
n 4332269 4211 | 1591 | 2620 | 4600 |-19.80] QF
5 566.6067| 4085 | 1242 | 2843 | 4600 |-1757] QP
6 B876.3826] 3764 | 604 | 3160 | 4600 |-1440] QP

Remark1: Factor = Antenna factor + cable loss — preamplifier gain
Remark2: There is no emission detected above 1GHz, so no data or plot listed.
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Receiver Spurious radiated emissions
EUT: 341041
Op Cond: Rx
Test Spec: Horizontal
Comment: 120V AC/60Hz
100.0 dBuV/m
H Limit: —_—
90 | IS SR SRS S SN R SR SN AL . R e
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30.585 40 a0 60 70 &0 300 400 500 600 700 1000.59MHz
Freq. Reading | Factor Result Limit |Margin
No- | MHz) |(@Buvim)| (dB) |(dBuVv/m)|(dBuvim)| (dB) |DEectr| Remark
1 166.6002| 5130 | -21.05 | 3025 4350 [-1325] QP
2 2004274| 5345 | -2380 | 2965 4350 [-13.85 QP
3 233.6715| 4994 | 2227 | 2767 46.00 |-18.33] QP
4 266.7878| 47.23 | -2089 | 26.34 46.00 |-19.66] QP
5 405.4481| 4124 | -1658 | 2466 46.00 |-21.34| QP
6 566.6967| 4253 | 1254 | 29.99 4600 |-16.01] QP

Remark: Factor = Antenna factor + cable loss — preamplifier gain
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Receiver Spurious radiated emissions
EUT: 341041
Op Cond: Rx
Test Spec: Vertical
Comment. 120V AC/60Hz
100.0 dBu¥/m
Limit: —_—
A B U
T .
e B m=
50
40
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20
10
00 : [ L . : : N S S
30585 40 50 G0 70 B0 300 400 500 G600 70O 1000.59MHz
Freq. Reading | Factor Result Limit |[Margin
No- | (MHz) |@Buvim)| (dB) |(dBuv/m)|(dBuvim)| (dB) |D=c™r | Remark
1 33.2555| 4243 | -1996 | 2247 4000 |-1753] QP
2 83.2226| 4590 | -2386 | 22.04 4000 |-17.96] QP
3 150.0491| 4452 | -2073 | 2379 4350 [-19.71] QP
4 1836912 4755 | 2281 | 2474 4350 |-18.76] QP
5 4347406 4162 | 1587 | 2575 46.00 |-2025] QP
6 800.4061| 39.14 7.31 31.83 4600 |-14.17| QP

Remarkl: Factor = Antenna factor + cable loss — preamplifier gain
Remark?2: There is no emission detected above 1GHz, so no data or plot listed.

Report Number: 68.950.13.039.01 Page 32 of 33

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



8 Test Equipment
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Product Service

SERIAL CAL.DUE.DAT
TEST ITEM DESCRIPTION | MANUFACTURER MODEL NO. | NO. E
EMI Test
Receiver Rohde & Schwarz ESCI 100947 Aug-2013
Two-Line V-
Network Rohde & Schwarz ENV216 100115 Aug-2013
Absorbing
CE Clamp Rohde & Schwarz MDS-21 100205 Aug-2013
Peak Power | Test Receiver ROHDE&SCHWARZ ESCI 100947 Aug-2013
: MY4511494
EMC Analyzer Agilent E7405A 3 Aug-2013
Trilog
Broadband SCHWARZBECK
Antenne 30- MESS-ELEKTROM VULB9163 336
3000 MHz Aug-2013
Broad-band
Horn Antenna 1- ,\SAEZ\QEFEEEE%M BBHA 9120 D | 667
18 GHz Aug-2013
Broadband
Preamplifier 0.5- ,\SAEZ\QEFEEEE%M BBV 9718 9718-148
RSE 18 GHz Aug-2013

9 System Measurement Uncertainty

For a 95% confidence level, the measurement expanded uncertainties for defined systems, in
accordance with the recommendations of ISO 17025 were:

System Measurement Uncertainty

ltems Extended Uncertainty
RE Field strength (dBuV/m) U=4.38dB (30MHz-25GHz)
CE Disturbance Voltage (dBuV) U=3.60dB(150KHz-30MHZz)
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